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1 Attestation of Test Results

1.1 Description of EUT

The equipment under test was an Apple desktop computer with Bluetooth® Low Energy, Thread and IEEE
802.11 a/b/g/n/ac/ax Wi-Fi capabilities in the 2.4 GHz, 5 GHz and 6 GHz bands.

1.2 General Information

Specification Reference: 47CFR15.247

Specification Title: Code of Federal Regulations Volume 47 (Telecommunications):

Part 15 Subpart C (Intentional Radiators) — Section 15.247

Specification Reference: 47CFR15.209

Specification Title: Code of Federal Regulations Volume 47 (Telecommunications):

Part 15 Subpart C (Intentional Radiators) — Section 15.209

Specification Reference: RSS-Gen Issue 5 February 2021

Specification Title: General Requirements for Compliance of Radio Apparatus

Specification Reference: RSS-247 Issue 2 February 2017

Digital Transmission Systems (DTSs), Frequency Hopping Systems (FHSs)

Specification Title: and Licence-Exempt Local Area Network (LE-LAN) Devices

Site Registration: FCC: 685609, ISEDC: 20903

FCC Lab. Designation No.: UK2011

ISEDC CABID: UKO0001

Location of Testing: Unit 3 Horizon, Wade Road, Kingsland Business Park, Basingstoke,

Hampshire, G24 8AH, United Kingdom

Test Dates: 12 January 2023 to 10 March 2023

1.3 Summary of Test Results

FCC Reference | ISED Canada Measurement Result
(47CFR) Reference
N/A RSS-Gen 6.7 Transmitter 99% Occupied Bandwidth Complied
RSS-Gen 6.7 / . . . .
Part 15.247(a)(2) RSS-247 5.2(a) Transmitter Minimum 6 dB Bandwidth Complied
RSS-Gen 6.12/ . . .
Part 15.247(b)(3) RSS-247 5.4(d) Transmitter Maximum Peak Output Power Complied
Part 15.247(e) RSS-247 5.2(b) Transmitter Power Spectral Density Complied
Part 15.247(d) & | RSS-Gen 6.13/ . . . :
15.209(a) RSS-247 5.5 Transmitter Radiated Emissions Complied
Part 15.247(d) & | RSS-Gen 6.13/ . . . :
15.209(a) RSS-247 5.5 Transmitter Band Edge Radiated Emissions Complied

1.4 Deviations from the Test Specification

For the measurements contained within this test report, there were no deviations from, additions to, or
exclusions from the test specification identified above.
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2 Summary of Testing

2.1 Facilities and Accreditation

The test site and measurement facilities used to collect data are located at Unit 3 Horizon, Wade Road,
Kingsland Business Park, Basingstoke, Hampshire, RG24 8 AH, United Kingdom. The following table
identifies which facilities were utilised for radiated emission measurements documented in this report.
Specific facilities are also identified in the test results sections.

Site 1 X
Site 2 -
Site 17 X

UL International (UK) Ltd is accredited by the United Kingdom Accreditation Service (UKAS). UKAS is one of
the signatories to the International Laboratory Accreditation Co-operation (ILAC) Arrangement for the mutual
recognition of test reports. The tests reported herein have been performed in accordance with its terms of
accreditation.

2.2 Methods and Procedures

Reference: ANSI C63.10-2013

Title: American National Standard of Procedures for Compliance Testing of
Unlicensed Wireless Devices

Reference: KDB 558074 D01 15.247 Meas Guidance v05r02, April 2, 2019

Title: Guidance for Compliance Measurements on Digital Transmission System,

Frequency Hopping Spread Spectrum System, and Hybrid System Devices
Operating Under Section 15.247 of the FCC Rules

Reference: KDB 662911 D01 Multiple Transmitter Output v02r01 October 31, 2013

Title: Emissions Testing of Transmitters with Multiple Outputs in the Same Band
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2.3 Calibration and Uncertainty

Measuring Instrument Calibration

In accordance with UKAS requirements all the measurement equipment is on a calibration schedule. All
equipment was within the calibration period on the date of testing.

Measurement Uncertainty & Decision Rule

Overview

No measurement or test can ever be perfect and the imperfections give rise to error of measurement in the
results. Consequently the result of a measurement is only an approximation to the value of the measurand
(the specific quantity subject to measurement) and is only complete when accompanied by a statement of
the uncertainty of the approximation.

The expression of uncertainty of a measurement result allows realistic comparison of results with reference
values and limits given in specifications and standards.

Decision Rule

The decision rule applied is based upon the accuracy method criteria. The measurement uncertainty is met
and the result is considered in conformance with the requirement criteria if the observed value is within the
prescribed limit.

Measurement Uncertainty

The reported expanded uncertainties below are based on a standard uncertainty multiplied by an appropriate
coverage factor such that a confidence level of approximately 95% is maintained. For the purposes of this
document “approximately” is interpreted as meaning “effectively” or “for most practical purposes”.

Measurement Type Range Confidence Calcula_ted

Level (%) Uncertainty
99% Occupied Bandwidth 2.4 GHz to 2.4835 GHz 95% 1+3.92 %
Minimum 6 dB Bandwidth 2.4 GHz to 2.4835 GHz 95% 14.59 %
Spectral Power Density 2.4 GHz to 2.4835 GHz 95% +1.13 dB
Conducted Maximum Peak Output Power 2.4 GHz to 2.4835 GHz 95% +1.13 dB
Radiated Spurious Emissions 9 kHz to 30 MHz 95% +5.32 dB
Radiated Spurious Emissions 30 MHz to 1 GHz 95% +3.30 dB
Radiated Spurious Emissions 1 GHz to 25 GHz 95% +3.16 dB

The methods used to calculate the above uncertainties are in line with those recommended within the
various measurement specifications. Where measurement specifications do not include guidelines for the
evaluation of measurement uncertainty the published guidance of the appropriate accreditation body is
followed.
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2.4 Test and Measurement Equipment

Test Equipment Used for Transmitter Conducted Tests

. . . Cal.
Asset Instrument Manufacturer Type No. Serial Date Calibration Interval
No. No. Due
(Months)
M2038 Thermohygrometer | Testo 608-H1 45124919 | 09 Dec 2023 12
A2507 Attenuator AtlanTecRF AN18-10 821846#2 | Calibrated before use -
M225862 | Signal Analyser Rohde & Schwarz FSV3030 102010 21 Oct 2023 12
L ATTOBKXP- .
A214336 | Attenuator Atlantic Microwave 483082-S4S5 #1 Calibrated before use -
s ATTO6KXP- .
A214341 | Attenuator Atlantic Microwave 483082-54S5 #6 Calibrated before use -
L ATTOBKXP- .
A214343 | Attenuator Atlantic Microwave 483082-S4S5 #8 Calibrated before use -
A222203 | Switch Box uL UK version | 4, Calibrated before use -
#10010
G207635 | Signal Generator Rohde & Schwarz | SMCV100B 103200 07 Oct 2025 36
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Test and Measurement Equipment (continued)

Test Equipment Used for Transmitter Radiated Emissions Tests

Asset . Dat.e . Cal.
No. Instrument Manufacturer Type No. Serial No. Calibration Interval
Due (Months)
M2003 Thermohygrometer | Testo 608-H1 45046641 09 Dec 2023 12
K0017 3m RSE Chamber | Rainford N/A N/A 08 Nov 2023 12
M1995 Test Receiver Rohde & Schwarz | ESU40 100428 02 Nov 2023 12
A2863 Pre Amplifier Agilent 8449B 3008A02100 | 07 Nov 2023 12
A3167 Pre Amplifier Com-Power PAM-103 18020010 02 Nov 2023 12
A223628 | Pre Amplifier Atiantic Microwave | 52T 210837001 | 02 Nov 2023 12
A3265 Pre Amplifier Schwarzbeck BBV 9721 9721-069 31 Oct 2023 12
A490 Antenna Chase CBL6111A 1590 06 Oct 2023 12
A2889 Antenna Schwarzbeck BBHA 9120 B 653 02 Nov 2023 12
A2890 Antenna Schwarzbeck HWRD 750 014 02 Nov 2023 12
A2892 Antenna Schwarzbeck BBHA 9170 9170-727 31 Oct 2023 12
A2916 Attenuator AtlanTecRF AN18W5-10 832827#1 25 Jan 2024 12
A3036 Low Pass Filter AtlanTecRF AFL-02000 15062902848 | 25 Jan 2024 12
A2914 High Pass Filter AtlanTecRF AFH-03000 2155 25 Jan 2024 12
A212035 | High Pass Filter Micro-Tronics HPS20722 001 25 Jan 2024 12
K0001 3m RSE Chamber | Rainford EMC N/A N/A 05 Sep 2023 12
M2040 Thermohygrometer | Testo 608-H1 45124934 09 Dec 2023 12
M1874 Test Receiver Rohde & Schwarz | ESU26 100553 19 May 2023 12
A3165 X':tge?]igc Loop ETS-Lindgren 6502 00224383 05 May 2023 12
Test Equipment Used for Transmitter Band Edge Radiated Emissions Tests
Asset . Dat_e . Cal.
No. Instrument Manufacturer Type No. Serial No. Calibration Interval
Due (Months)
M2003 | Thermohygrometer | Testo 608-H1 45046641 09 Dec 2023 12
K0017 | 3m RSE Chamber | Rainford N/A N/A 08 Nov 2023 12
M1995 | Test Receiver Rohde & Schwarz | ESU40 100428 02 Nov 2023 12
A2863 | Pre Amplifier Agilent 8449B 3008A02100 07 Nov 2023 12
A2916 | Attenuator AtlanTecRF AN18W5-10 832827#1 25 Jan 2024 12
A2889 | Antenna Schwarzbeck BBHA 9120 B BBHA 9120B653 | 02 Nov 2023 12
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3 Equipment Under Test (EUT)

3.1 Identification of Equipment Under Test (EUT)

Brand Name: Apple

Model Name or Number / HVIN: A2874

PMN: iMac

Test Sample Serial Number: M2662LV76V (Conducted sample)
Hardware Version: REV 1.0

Software Version: 22E31551a

FCC ID: BCGA2874

ISED Canada Certification Number: IC: 579C-A2874

Date of Receipt: 21 February 2023

Brand Name: Apple

Model Name or Number / HVIN: A2874

PMN: iMac

Test Sample Serial Number: NQHHW969D9 (Radiated sample)
Hardware Version: REV 1.0

Software Version: 22E31550w

FCC ID: BCGA2874

ISED Canada Certification Number: IC: 579C-A2874

Date of Receipt: 10 January 2023

3.2 Modifications Incorporated in the EUT

No modifications were applied to the EUT during testing.
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3.3 Additional Information Related to Testing

Technology Tested: Bluetooth (Digital Transmission System)

Type of Unit: Transceiver

Channel Spacing: 1 MHz

Mode High Data Rate

Modulation: m/4-DQPSK

Packet Type (Maximum Payload): 4DH5 8DH5

Data Rate (Mbps): 4 8

Power Supply Requirement(s): Nominal 12 VDC via 120 VAC 60 Hz adaptor
Maximum Conducted Output Power: 11.3 dBm

Transmit Frequency Range: 2404 MHz to 2476 MHz

Transmit Channels Tested: Channel
Channel ID Channel Number Frequency
(MHz)
Bottom 2 2404
Middle 39 2441
Top 74 2476

3.4 Description of Available Antennas

The radio utilizes three integrated antennas, with the following maximum gains:

Antenna Port

Frequency Range (MHz)

Antenna Gain (dBi)

Core 0 2400 to 2480 2.1
Core 1 2400 to 2480 3.6
Dedicated Core 2400 to 2480 0.6

The EUT also supports TxBF with unequal gains and equal transmit powers. Calculations for directional gain
were in accordance with KDB 662911 D01 v02r01 Section F)2)d)(i). Directional gain of Core 0 & Core 1 was
calculated as:

NanT = 2, Georeo = 2.1 dBi, Geore1 = 3.6 dBi

[(1nG . G an\* [(1nG . G2\*]
(1020 + 1020 + - + 1020> (1020 + 1020>
Directional Gain = 10log = 101log
Nanr
21 36\2
(1020 + 10 0)
= 10log > = 5.9dBi
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3.5 Description of Test Setup

Support Equipment

The following support equipment was used to exercise the EUT during testing:

Description: Test Laptop
Brand Name: Apple

Model Name or Number: MacBook Pro
Serial Number: C02YKOO3L59F

Description: USB Diagnostic Cable
Brand Name: Apple

Model Name or Number: Chimp

Serial Number: 428A84

Description:

USB-A Cable. Quantity 2. Length 3 m.

Brand Name:

Not marked or stated

Model Name or Number:

Not marked or stated

Serial Number:

Not marked or stated

Description:

USB-C to A Adaptor. Quantity 2.

Brand Name:

Not marked or stated

Model Name or Number:

Not marked or stated

Serial Number:

Not marked or stated

Description:

4 port USB Termination Hub

Brand Name:

Uni

Model Name or Number:

Not marked or stated

Serial Number:

Not marked or stated

Description:

Personal Hands Free (PHF)

Brand Name:

Not marked or stated

Model Name or Number:

Not marked or stated

Serial Number:

Not marked or stated

Description: Power Adaptor
Brand Name: Apple
Model Name or Number: A2290

Serial Number:

Not marked or stated
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Support Equipment (continued)

Description: Test Laptop
Brand Name: Apple

Model Name or Number: MacBook Pro
Serial Number: C02C8009P22C

Description: USB Diagnostic Cable
Brand Name: Apple

Model Name or Number: Chimp

Serial Number: 304708
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Operating Modes

The EUT was tested in the following operating mode(s):

e Continuously transmitting at maximum power on bottom, middle and top channels in HDR (4DH5 or
8DHS5 packets) as required.

Configuration and Peripherals

The EUT was tested in the following configuration(s):

e Controlled in test mode using a set of commands entered into a terminal application on the test
laptop supplied by the customer. The commands were used to enable a continuous transmission
and to select the test channels as required. The customer supplied a document containing the setup
instructions.

e The EUT has a dedicated core (core 2), which operates in SISO mode only, in addition to two cores
which operate in both SISO and TxBF modes. Core 0 & Core 1 are identical but have unequal gains
therefore conducted tests have been performed on the Core with the highest antenna gain. Modes
tested were.

= 4DH5/ SISO/ Core 1
= 8DH5/ SISO/ Core 1
= 4DH5/ SISO/ Core 2
= 8DH5/ SISO/ Core 2
= 4DH5/ Beamforming / Core 0 + Core 1
= 8DH5/ Beamforming / Core 0 + Core 1

e The customer supplied U.FL RF cables with the EUT in order to perform conducted measurements.
This measured additional path loss was included in any path loss calculations.

e The EUT was powered from a 120 VAC 60 Hz single phase mains supply.

e Transmitter radiated spurious emissions tests were performed with the EUT transmitting in 4DH5
Beamforming Core 0 + Core 1 mode, as this mode was found to transmit the highest power and
spectral density.

e Radiated spurious emissions were performed with the EUT in its normal orientation. All ports were
terminated into suitable terminations and placed under the turntable.
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Test Setup Diagrams

Conducted Tests:

Test Setup for Transmitter Conducted Tests

Core0 RF Attenuator Port 1
Power Adaptor > EUT  coet RF Attenuator otz RF Switch potc RF Attenuator Signal Analyser
Core2 RF Attenuator Port3

A A
Y
Single Phase AC
Supply Laptop PC
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Test Setup Diagrams (continued)

Radiated Tests:

Test Setup for Transmitter Radiated Emissions

USB Hub

Single Phase AC

Supply

USB Hub

Single Phase AC
Supply

N x2 USB C-A
g Adaptors
> EUT Measurement »| Test Receiver
» Antenna >
Personal Hands
Free
Semi-anechoic Chamber <30 MHz
.| x2usBc-A
> Adaptors
Measurement

» EUT Antenna & »| Low Pass Filter » Pre Amplifier Test Receiver

T

Personal Hands
Free

Attenuator

Semi-anechoic Chamber 30 MHz to 1 GHz
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Test Setup Diagrams (continued)

Test Setup for Transmitter Radiated Emissions (continued)

x2 USB C-A
USB Hub Adaptors
Single Phase AC - Measurement «| RF Attenuator N . N .
Supply > EUT —> Antenna &/or RF Filter Pre Amplifier »| Test Receiver
Personal Hands
Free
Anechoic Chamber 1 to 8 GHz
| x2usBC-A
USB Hub d Adaptors
Single Phase AC - Measurement o . . N . - .
Supply > EUT e Antenna »| High Pass Filter Pre Amplifier P»| Test Receiver
Personal Hands
Free
Anechoic Chamber 8 to 18 GHz
x2 USB C-A
USB Hub >
g Adaptors
Y
Single Phase AC N Measurement N . N .
Supply > EUT —> Antenna > Pre Amplifier »| Test Receiver

¢

Personal Hands
Free

Anechoic Chamber >18 GHz
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4 Antenna Port Test Results

4.1 Transmitter 99% Occupied Bandwidth

Test Summary:

Test Engineers: Matthew Botfield & Test Date: 10 March 2023
Miriam Thompson

Test Sample Serial Number: M2662LV76V

FCC Reference: N/A

ISED Canada Reference: RSS-Gen 6.7

Test Method Used: RSS-Gen 6.7 and Notes below

Environmental Conditions:

Temperature (°C): 19
Relative Humidity (%): 48
Note(s):

1.

The 99% emission bandwidth was measured using the signal analyser occupied bandwidth function. The
resolution bandwidth was set in the range of 1% to 5% of the occupied bandwidth and the video
bandwidth set to 3 times the resolution bandwidth. The span was set to capture all products of the
modulation process including emission skirts.

For 4DH5, the signal analyser resolution bandwidth was set to 50 kHz and video bandwidth 200 kHz. A
peak detector was used, sweep time was set to auto and the trace mode was Max Hold. The span was
set to 10 MHz. The signal analyser function set the measurements to be made at 99% of the emission
bandwidth. The results are given in the tables below.

For 8DH5, the signal analyser resolution bandwidth was set to 100 kHz and video bandwidth 300 kHz. A
peak detector was used, sweep time was set to auto and the trace mode was Max Hold. The span was
set to 20 MHz. The signal analyser function set the measurements to be made at 99% of the emission
bandwidth. The results are given in the tables below.

The signal analyser was connected to the RF port on the EUT using suitable attenuation and RF cable.
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Transmitter 99% Occupied Bandwidth (continued)
Results: 4DH5 / SISO / Core 1

o . .
Channel 99% Occupied Bandwidth
(kHz)

2320.473
2320.790
2320.693

Bottom
Middle

Top

14614878 14614878
Reflevel 2000d8m  Offset 18608 ® RBW 50 kHz Reflevel 2000d8m  Offset 186008 ® RBW 50 kHz
At 248 SWT 707 ms ® VBW 200kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 200kH:z Mode Sweep
| |1 Occupied Banduidth 19K View | |1 Occupied Banduicdt 1Pk View
M| -053dBm | 7 dBim|
240435000 GHz| 244135000 GHz|
10t 10¢bm
0 8m 0m
2
A0 g A0 dbm
; [
B !
2 [ 2
20 dgr 7 ¥ 20 dbm
, ! ; h
30dBir . \\ 30dBim ) L
! il
!/ b ! i
40 dgr \ 40dbm :
!
50 dBir 50 dbm I
e et KA
61 dBaryr met T 4B o e
0 dgr 0 dgm
[ 2404 Gtz 001 pts OMH2] Span 100Nz (PN 1001 pts 0 MEz/ Span 100Nz
2 Marker Table 2 Marker Table
Ml 1 240435 GHz 0.63dBm Cecbw 2320473033 MHz [l 1 244135 GHz 027 dBm 232079028 MHz
m 1 24008402 e 2558 OccwCertrod 240400039 Ghz m 1 24398378 6He 2028 2440998155 Ghz
n ! 24051506 SHe A038dBr_ OucFreg Ofset 365,783 878306 He n ! 24421586 6He 1020 B 134845055 e
essoing.. TNENNNNN [T | 1
11:16:46 AN 03/10/2023 11:21:21 M 03/10/2023

Middle Channel

14614378

At 248 SWT 707 ms ® VBW 200kH:z Mode Svieep
| |1 Occupied Banduidth

Reflevel 20,00dBm  Offset 137008 © RBW SOkHz

1Pk View
Ml -047dBm
247635000 GHz|
10 dBm-
0 dBor
IR A
-10 dBrr \
20 dBo 7 T
N
1 )
30 dB ! .
r/ \\
40 dBrr
| )
i
50 dBnr i L -
T = e,
S B T Y
70 dBrr
E‘ 2476 GHz 1001 pts. .0 MHz/ Span 10.0 MHz
2 Marker Table
[ 1 247635 GHe 047 dBm 2320693129 MHz
mn 1 24748354 GHz -12.78 dBm 2475935784 GHz
n 1 24771561 6Hz -10.56 dBrm Qce Bw Freq Offset 4215808258 kHz
wesing.. NN <% RO
j11:29:36 AN 03/10/2023

Top Channel
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Transmitter 99% Occupied Bandwidth (continued)

Results: 8DH5/ SISO / Core 1

Channel

99% Occupied Bandwidth
(kHz)

Bottom

4862.162

Middle

4861.898

Top

4860.750

14614378

Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep
| |1 Occupied Banduidth

10 dBm-

0 dBor

-10 dBrr

-20 dBrr

30 dBrr T

40 dBrr

50 B Ty
i
60 dbr

70 dBrr

E‘ 2404 GHz 1001 pts. .0 MHz/

Span 20.0 MHz

2 Marker Table

2404599 GHz
24015545 GHz
24064167 GHz

M 1
mn 1
n 1

-1.61 dBm Occhu
-12.58 dBm Qce Bw Centroid
-11.30 dBm Qce Bw Freq Offset

4.862162392 MHz
2403985622 GHz
1437835616 kHz

11:15:18 AN 03/10/2023

Mezsuring.

A5

14614878
Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 Occupied Banduidth 1Pk View
M| -170dBm
24397410 6Hz
10¢bm
v vyv e \\Jn’,»w\./\ .
10dBim oL N
/ i
0 / Y
20 dbm / :
/ i
30dbm :
]
! |
40dbm { |
| i
5 il |
i N
i il
0 dgm
(PN 1001 pts 0 MFe/ Span 200Nz
2 Marker Table
[l 1 243974 GHz -1.70dBm 4861897628 MHz
m 1 243855136He 1261 B LDBIT6GHe
n ! L4341306He 1145 i 17784207 156 bz
[T | 1
11:14:30 AM 03/10/2023

Bottom Channel

14614378

Reflevel 20.00dBm  Offset 187008 ® RBW "00kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep
| |1 Occupied Banduidth

10 dBm-

1Pk View

0 dBor

-10 dBrr

-20 dBrr

30 dBrr T T

. h \
40 dBr ;

50 dBrr s b
o

A
S P Tak el

70 dBrr

E‘ 2476 GHz 1001 pts. .0 MHz/

Span 20.0 MHz

2 Marker Table

2474721 GHz
2473549 GHz
24784097 GHz

-1.72.dBm
-12.68 dBm
-11.53 dBm

M 1
mn 1
n 1

Occ B Freq Offet

4.860749524 MHz
2475979375 GHz
20625120387 ktiz

11:13:20 AN 0371072023

Mezsying.

o 0

Top Channel

Middle Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter 99% Occupied Bandwidth (continued)
Results: 4DH5 / SISO / Core 2

o . .
Channel 99% Occupied Bandwidth
(kHz)

Bottom 2314.568
Middle 2314.917
Top 2314.624

14614878 14614878
Reflevel 2000d8m  Offset 18608 ® RBW 50 kHz Reflevel 2000d8m  Offset 186008 ® RBW 50 kHz
At 248 SWT 707 ms ® VBW 200kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 200kH:z Mode Sweep
| |1 Occupied Banduidth 19K View | |1 Occupied Banduicdt 1Pk View
Ml -058dEm M| -086dBm
240435000 GHz| 244135000 GHz|
10t 10¢bm
0 8m 0m
2
A0 g A0 dbm
|
2 ! 2 )
20 dgr | 20 dbm !
] 4 ] N
\ \
! !
30 dBor : 30 dBr :
/ B ! Y
4048 ! ! 408 !
! | | y
50 dgr et LN 50 dbm R N
P ] T K a AT ERE 2
Y W \
‘;ﬁw\; T AT T o]
0 dgr 0 dgm
[ 2404 Gtz 001 pts OMH2] Span 10.0 Mz (PN 1001 pts 0 MEz/ Span 100Nz
2 Marker Table 2 Marker Table
M 1 240435 Gz 058 dBm 2314568431 MHz i 1 204135 Gz -0.66 dBm 2314917321 Mz
m 1 24008453 e 1250 B 2404002626 Gtz m 1 24398426 6He 128 244100005 Gtz
n ! 2405159 5He 043 dBn OucFreq Ofset 2605813528 ke n ! 24421575 6He 1063 dBm 50362964611 He
vesig. [N & PEED sy TIEDENL % Y2
01:52:07 BM 03/10/2023 01:49:33 BM 03/10/2023

Bottom Channel Middle Channel

14614378

Reflevel 20,00dBm  Offset 137008 © RBW SOkHz

At 248 SWT 707 ms ® VBW 200kH:z Mode Svieep
| |1 Occupied Banduidth

1Pk View
Ml -071dBm
247635000 GHz|
10 dBm-
0 dBor
10 dBo =
; \
il 5
20 dBe [ :
9 7 T
! A
30 dBr f +
F !
I \\
40 dBm | o
0 / ) o
ST e A
* il
Tl
70 dBrr
E‘ 2476 GHz 1001 pts. .0 MHz/ Span 10.0 MHz
2 Marker Table
[ 1 247635 GHe 071 dBm ks 2314623861 Mhz
mn 1 24748408 GHz -12.78 dBm 2475938097 GHz
n 1 24771554 GHz -10.87 dBrm Qce Bw Freq Offset 1302914304 kHz
wesiing.. NN <% EDY
01:43:37 BN 03/10/2023

Top Channel
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TEST REPORT

VERSION 1.0

SERIAL NO: UL-RPT-RP14614878JD02J

ISSUE DATE: 17 APRIL 2023

Transmitter 99% Occupied Bandwidth (continued)

Results: 8DH5 / SISO / Core 2

Channel

99% Occupied Bandwidth
(kHz)

Bottom

4869.872

Middle

4871.258

Top

4871.803

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 Occupied Banduidth 19K View | |1 Occupied Banduicdt
M| -203dBm mi[T]
24045990 GHz 23415990 GHz
10 B 10 B
0 d3nr 0dBnr
1048 o A0 dBir 5 g
; 4 ; i
/ W i \
20 dBr 4 L 20 dbm / \
; \ i [
! | ¢ b
30 d8im E L L
0 / ; 0 : 0
| | ! \
40 dBm + 40 dBr - T
! a / -
LA o LAl HAATT N Y M i N
50 dBr ShR - 50 dBor — -
& : r
. Ny
o bty g, e etV
70 dBor 70 dBr
| 2104 Gz 1001 pis OMH2] Span 200Nz (PN 10T pts 0 MFe/ Span 200Nz
2 Marker Table 2 Marker Table
M1 1 2404599 GHz -203dBm 4869871537 MHz [l 1 2441599 GHz -1.53 dBm 4871258246 MHz
il 1 24015545 GHe 1304 4B 240358936 Ghz il 1 24335503 GHz 1243 dBm 2440385905 Ghz
n 1 2405044 GHe 1153dBr_ OccBufreq Offset 10554 235 806 bz n 1 243821 56Hz 1102 dBw 14033857 B3 ke
Mesing.. [NNNANE <% ° tesuing... [IEND <
01:57:09 BM  03/10/2023 01:59:30 PM 03/10/2023

Bottom Channel

14614378

Reflevel 20.00dBm  Offset 187008 ® RBW "00kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep
| |1 Occupied Banduidth

1Pk View

10 dBm-

0 dBor

-10 dBrr

-20 dBrr +
/ i

30 dBir t '

40 dBrr "

LA o

50 dBrr

N e

60

70 dBrr

E‘ 2476 GHz 1001 pts. .0 MHz/

Span 20.0 MHz

2 Marker Table

-1.49 dBm
1233 dBm
-11.01 dBrm

2476599 GHz
24735474 GHz
24784192 GHz

M 1
mn 1
n 1

Occ B Freq Offet

4.871803079 MHz
2475983294 GHz
-16.705872 856 ktz

02:02:11 BN 0371072023

Mezsuing... INNNNO <% °

Top Channel

Middle Channel
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TEST REPORT

VERSION 1.0

SERIAL NO: UL-RPT-RP14614878JD02J

ISSUE DATE: 17 APRIL 2023

Transmitter 99% Occupied Bandwidth (continued)

Results: 4DH5 / Beamforming / Core 0

Channel

99% Occupied Bandwidth
(kHz)

Bottom

2319.259

Middle

2319.750

Top

2319.733

14614878 14614878
Reflevel 2000d8m  Offset 18608 ® RBW 50 kHz Reflevel 2000d8m  Offset 186008 ® RBW 50 kHz
At 248 SWT 707 ms ® VBW 200kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 200kH:z Mode Sweep
| |1 Occupied Banduidth 19K View | |1 Occupied Banduicdt 1Pk View
Ml -072dBm M| -070dBm
240435000 GHz| 244135000 GHz|
10 B 10 B
0 dBor 0B
n o
10 dBrr 10 dBor &
! i |
P / B 2 I 5
20 dBr i T 20 dBrr 7 T
i ) { b
30 dBim L 30 dBir !
/ \ i A
i | ! i
40 dBrr 40 dBor
r ! ! )
50 dBnr ] \,»\ 50 dBor - L -
j - A el
. ~ ) ) o
R s e L T A ] 60 B AT
70 dBr 70 dBor
G 2008 6z 100 pts OMH2] Span 10.0 Mz (CHEE 1001 pts 0 MEz/ Span 10.0 Mz
2 Marker Table 2 Marker Table
M 1 240435 GHz D72dBm Occhu 2319258836 MHz i 1 204135 Gz 070 dBm 2319750331 MHz
m 1 24008407 e A2Adn OccwCentrod 2404000378 Ghz m 1 24398375 6Hz 1258 dBm 240537394 Gz
n 1 240516 GHz 104308 OucByFreq Ofset 378435 069064 He n ! 2421573 6He 4075 B 2605 580347 ke
Mesving.. NN & ey EIEN & 2D
11:35:16 AN 03/10/2023 11:46:07 AM  03/10/2023

14614378

At 248 SWT 707 ms ® VBW 200kH:z Mode Svieep
| |1 Occupied Banduidth

Reflevel 20,00dBm  Offset 137008 © RBW SOkHz

1Pk View
M| -083dEm
247633000 GHz|
10 dBm-
0 d3mr -
N b
. h g ./\/‘ 2
A0 B I i
) |
i
2 l L
] N
i A
30 dBrr t +
7 '
I \\
40 B T
! L
i i
. ! |
50 B g T —
el Ay
W . et by "
0 Ao T S e o]
70 dBrr
E‘ 2476 GHz 1001 pts. .0 MHz/ Span 10.0 MHz
2 Marker Table
[ 1 247634 GHe 083dBm 2319732948 MHz
mn 1 2474835 GHz 1311 dBm 2475934916 GHz
n 1 24771548 GHz -11.07 dBm Qce Bw Freq Offset 5.083 860842 kHz
vy, NN <% EE
J11:57:19 AN 03/10/2023

Top Channel

Middle Channel
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TEST REPORT

SERIAL NO: UL-RPT-RP14614878JD02J
VERSION 1.0

ISSUE DATE: 17 APRIL 2023

Transmitter 99% Occupied Bandwidth (continued)
Results: 4DH5 / Beamforming / Core 1

o . .
Channel 99% Occupied Bandwidth
(kHz)
Bottom 2320.693
Middle

2319.945
2320.810

Top

14614878 14614878
Reflevel 2000d8m  Offset 18608 ® RBW 50 kHz Reflevel 2000d8m  Offset 186008 ® RBW 50 kHz
At 248 SWT 707 ms ® VBW 200kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 200kH:z Mode Sweep
| |1 Occupied Banduidth 19K View | |1 Occupied Banduicdt 1Pk View
Ml -052dBm MI]  -057dBm
240435000 GHz| 244135000 GHz|
10 B 10 B
0 dBor 0B
o
10 dBrr ; 10 dBor \
i
| , !
20 dBor ! i 20 dBor T
/ N ! h
! i i y
30 dBim L 30 dBir | !
i 5 / A
i \ ; \
40 dBrr t 40 dBor
! ! Y
50 dBnr 50 dBor L
Wi,
“,
DB T ldBye e
70 dBr 70 dBor
G 2008 6z 100 pts OMH2] Span 10.0 Mz (CHEE 1001 pts 0 MEz/ Span 10.0 Mz
2 Marker Table 2 Marker Table
M 1 240435 GHz 062dBm Occhu 2320693861 MHz i 1 204135 Gz 057 dBm 2319944547 MHz
T 1 2402837 6He 2540 OBy Centioid 2403599083 GHz T 1 243983716H: 1240 dBm 240957085 Gz
n 1 24051594 GHz 104508 OrcByFreg Ofset 120376833 K n 1 2442157 GHe 074 B 253540248 ke
tesuin.. NN & PEC0 ST || [ | R
11:36:26 AN 03/10/2023 11:47:23 AM 03/10/2023

Middle Channel
]

Reflevel 20,00dBm  Offset 137008 © RBW SOkHz

At 243 SWT  1.07ms ® VBW X0kHz Mode Swieep
| |1 Occupied Banduidth 19K View
Ml -008dEm
247534000 GHz|
10 B
0 d3nr T
! rv/'x\wn 0N A
! RE S
10 dBor 7 \
i
0 i i
20 dBr
/ \x
! il
30 dBr /’ L
' \\
40 dBr / ;
! |
J b,
50 dBr Ay
TV
-
pc’ .
70 dBor
G 2476 e 1001 pis OMH2] Span 100MFz
2 Marker Table
M 1 247634 Gz -0.08 dBm 2320809852 MHz
il 1 2473831 6Hz 1235 dBm 2475934390 GHz
n 1 24771548 GHz 1036 dBm Occ B Freq Offset 507976 200 ke
(SR |||
11:53:36 AN 03/10/2023

Top Channel
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TEST REPORT

VERSION 1.0

SERIAL NO: UL-RPT-RP14614878JD02J

ISSUE DATE: 17 APRIL 2023

Transmitter 99% Occupied Bandwidth (continued)

Results: 8DH5 / Beamforming / Core 0

Channel

99% Occupied Bandwidth
(kHz)

Bottom

4858.879

Middle

4860.732

Top

4861.141

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 Occupied Banduidth | |1 Occupied Banduicdt 1Pk View
MI[l]  -141dBm
23415990 GHz
10t 10¢bm
0 8m —— 0m —
/,,,ﬂv L e 8 \;\, L v ey
1048 il o A0 dBir el e
/ \ / i
/ L, / L
20 dgr S - 20 dbm 1 v
’/ | / |
30 d8im 7 } E L !
| L | |
40 dgr : " 40dbm / k
! i i |
5 - at | 5 A i
0 dBar AT (AN Sev— Odbim CAitAPuu g R,
et ' i i, F R PO i
0 dgr 0 dgm
[ 2404 Gtz 001 pts OMH2] Span 200Nz (PN 1001 pts 0 MFe/ Span 200Nz
2 Marker Table 2 Marker Table
M1 1 2404599 GHz -1.50dBm 4858879049 MHz [l 1 2441599 GHz -141dBm 4.860731709 MHz
m 1 2401552 6He 1253 B 240385614 Ghz m 1 24385515 6He 12418 208 Gtz
n ! 24054151 5He AUISdBr OucBuFreg Ofiet 14385767 155 iz n ! L4341326He 163 B ATI6456325 ke
Meesuiog... INNNINNE <% © tesing... [IIEI <
o1:11:21 B 03/10/2023 01:00:53 PM 03/10/2023

Bottom Channel

14614378

Reflevel 20.00dBm  Offset 187008 ® RBW "00kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep
| |1 Occupied Banduidth

10 dBm-

0 dBor —
S i o
Ay U

-10 dBrr ¥

-20 dBrr

30 dBrr T T

40 b ; Y

50 dBrr e aeaeh St —
i o =

bl -
A S A et

60 dBrr

70 dBrr

E‘ 2476 GHz 1001 pts. .0 MHz/
2 Marker Table

4.8611411 MHz
2475979996 GHz
-20.004 180603 ktz.

2476579 GHz -1.81 dBm
24735494 GHz -12.80 dBm
24784106 GHz -11.58 dBm

M 1
mn 1
n 1

Occ B Freq Offet

Span 20.0 MHz

12:51:02 BN 03/10/2023

Mezsuing... JNNNNO <% °

Top Channel

Middle Channel
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TEST REPORT

VERSION 1.0

SERIAL NO: UL-RPT-RP14614878JD02J

ISSUE DATE: 17 APRIL 2023

Transmitter 99% Occupied Bandwidth (continued)

Results: 8DH5 / Beamforming / Core 1

Channel

99% Occupied Bandwidth
(kHz)

Bottom

4863.554

Middle

4862.413

Top

4862.547

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 Occupied Banduidth 19K View | |1 Occupied Banduicdt 1Pk View
M} -194dBm
24397410 6Hz
10 B 10 B
0 dBor 0B
A «’\\ i
B n v n
10 dBrr e A0 dbm T
7 \ 7 i
/ % / \
20 dBr 4 : 20 dBr 4 "
/ | ! |
20 db 7 : 30dbm t
!
I ! | |
n Al n 11
40 dBrr ; 40 dBor 4 T
' \ i \
. 2 - 0 i I
50 dBnr TS B e 50 dBr T [ Sy
st Mg P oY N N
PP s A e i RO NN
70 dBr 70 dBor
G 2008 6z 100 pts OMH2] Span 200 Mz (CHEE 1001 pts 0 MFe/ Span 200 Mz
2 Marker Table 2 Marker Table
M1 1 2404579 GHz -1.77 dBm 4.863553939 MHz [l 1 243974 GHz -194dBm 486241333 MHz
T 1 240155286z 1268 dBm 2403984589 Gz T 1 24335496 GHz 1283 dBm 2440380856 GHz
n ! 24054164 5He 133dBr OucbuFreg Ofset 154107483 ke n ! L4341216He 171 9143730105 bz
Meesuing.. INNNININE <% © tesing... [IIEID <
01:12:06 B 03/10/2023 01:01:37 P 03/10/2023

Bottom Channel

14614378

Reflevel 20.00dBm  Offset 187008 ® RBW "00kHz

At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep

| |1 Occupied Banduidth 19K View
M| -.76dEm

247741 06Hy
10 dBm-

0 dBor

-10 dBrr

-20 dBrr

30 dBrr T T

40 dBrr y

50 o T

70 dBrr

E‘ 2476 GHz 1001 pts. .0 MHz/
2 Marker Table

Span 20.0 MHz

2474781 GHz -1.76 dBm
24735456 GHz -12.68 dBm
24784092 GHz -11.68 dBm

M 1
mn 1
n 1

4.862546849 MHz
2475977887 GHz
22112551387 ktiz

Occ B Freq Offet

Mezsuing... NN

12:53:44 BN 0371072025

Top Channel

Middle Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

4.2 Transmitter Minimum 6 dB Bandwidth

Test Summary:

Test Engineers: Matthew Botfield & Test Date: 10 March 2023
Miriam Thompson

Test Sample Serial Number: M2662LV76V

FCC Reference: Part 15.247(a)(2)

ISED Canada Reference: RSS-Gen 6.7 / RSS-247 5.2(a)

Test Method Used: FCC KDB 558074 Section 8.2 referencing ANSI C63.10 Section 11.8.1

Environmental Conditions:

Temperature (°C): 19
Relative Humidity (%): 48
Note(s):

1. 6 dB DTS bandwidth tests were performed using a signal analyser in accordance with ANSI C63.10
Section 11.8.1 Option 1 measurement procedure. The signal analyser resolution bandwidth was set to
100 kHz and video bandwidth 300 kHz. A peak detector was used, sweep time was set to auto and the
trace mode was Max Hold. The DTS bandwidth was measured at 6 dB down from the peak of the signal.

2. The signal analyser was connected to the RF port on the EUT using suitable attenuation and RF cable.
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Minimum 6 dB Bandwidth (continued)
Results: 4DH5/ SISO / Core 1

6 dB Bandwidth Limit Margin

Channel (kHz2) (kHz) (kHz2) Result

Bottom 2112.900 2500 1612.900 Complied

Middle 2112.900 2500 1612.900 Complied

Top 2112.900 2500 1612.900 Complied

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 FrequengySweep | |1 Frequengy Sweep
M) 20 dBm| NIl -338dBm
240293110 GHz| 243992610 GHz|
10 cBr Difit B4 10 B Difit 546
211290 Mz 211290 Mz
. H11.900 dBiry e ~ . H12230 dBin i ~
4100 cbm N e 031 G At i
S / .
1 i 1
\\ £ i
/ Y A
20 20 .
‘\\ i \
/ Y i \
3 : 3
/ \‘\ / Y
40 dB 404 ~
7 ; ] |
N, o \
A7 M S
o~ . o oy 5| e N
b e sl =
4 4
7 7
| [ 1001 pts 5000 ke Span 5.0 MHz | CEEER 1001 pts 5000 ki Span 5.0 MHz
veeois. (N D pesig.. N % RED
11:13:27 AN 03/10/2023 11:28:03 AM  03/10/2023
14614878

Reflevel 20.00dBm  Offset 187008 ® RBW "00kHz
At 243 SWT  1.07ms ® VBW 300kHz Mode Swieep
| |1 FrequengySweep

Ml -387dBm
247492510 GHz|
10 cB DIp 1
211290 Mz
H12060 dBiry = Eas
0 dBor . —FT — —
H2 340 - S B
10d -
// \\
2 / Y
/ 5
Eld \
/| Y,
/’ |
. \
404 L T
~
| \‘ S
50 b <
€0 db
70 db
| e 1001 pts 5000 ke Span 5.0 MHz
vesig.. (N % ER
11:31:09 AN 03/10/2023

Top Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Minimum 6 dB Bandwidth (continued)
Results: 8DH5/ SISO / Core 1

6 dB Bandwidth Limit Margin
Channel (kHz2) (kHz) (kHz2) Result

Bottom 4206.000 2500 3706.000
Middle 4206.000 2500 3706.000

Complied

Complied

Top 4206.000 2500 3706.000

Complied

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 Frequengy Sweep
Ml -821dBm NIl 813dBm
240187200 GHz| 243387200
10¢ Difit B 10 B Difit &
420500 MHz 4.20500 Mz
0 dBor - 0B
H1-1.770 dBiy AT T T H1-1.360 dB A
il AN N e e AV SO » AR
; H21 770 im : s ; s
ﬂ’ " ~
4 4
i o i Vo
v 2 / v
2 L Eld e i
| \
i } i/ \
/ \ | \
30 i 30 : 5
i \ \
\
1 1 %
0 0 ] i
40d 7 T 0 7 5
: \ ! \
i Wl \
~ ly M \ .
ST M et M s
70 dBr 70 dBor
| [ 1001 pts 0 WMHz/ Span 10.0 MHz | CEEER 1001 pts .0 Mbz] Span 10.0 MHz
[T [N ||
10:52:13 AN 03/10/2023 10:56:26 AM  03/10/2023

Bottom Channel Middle Channel

14614378

RefLevel 20,00dBm  Offset 18708 © RBW 100kHz

At 248 SWT 107 ms ® VBW 300kHz Mode Svizep

Ml -782dBm
247387200 GHz|
10¢ D1p1} 24
420500 MHz
0 B H1-1.630 dBfr AT A Ve P
wl AN e A |
H2, 7550 cbn—" - A=
10 dBrr : -
/! |
i \\ A
N ! v
7 5
\\
\
/ \
3
f i
| \\\
. /
40d 7 -
r’ \\
. [
0B o
Ry e
€0 db
70 db
| e 1001 pts 0 WMHz/ Span 10.0 MHz
[N 111 IR
10:53:56 AN 03/10/2023

Top Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Minimum 6 dB Bandwidth (continued)
Results: 4DH5 / SISO / Core 2

6 dB Bandwidth Limit Margin

Channel (kHz2) (kHz) (kHz2)

Result

Bottom 2107.900 2500 1607.900 Complied

Middle 2107.900 2500 1607.900 Complied

Top 2107.900 2500 1607.900 Complied

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 FrequengySweep | |1 Frequengy Sweep
MI[I]  45dBm NIl A431dBm
240293510 GHz| 243993110 GHz|
10 B oip A48 10¢Bm, i 4
210790 Mz 210790 MHz
) H11.900 dBiry —— ~ . H1 184 dBin == ~
dBm L P —= - [P e —=a —
4T R =T HAT60 o e
7 AN 7 ™,
} : ; } /
7 \ 4
S P
4 7 4 v .
/ 5 7
kY / i
4 K 4
\ ;
3 3 - ¢
/ \\ y/’ \\
& - & £ ‘
/ A - " J ¢ .
e A L, e PN N e
D e e o i i
50 dBr 50d
4 4
70 dBr 70 dBor
| [ 1001 pts 5000 ke Span 5.0 MHz | CEEER 1001 pts 5000 ki Span 5.0 MHz
vesig. INNN & PEEE esig. TIEIEAL % Y2
01:53:59 BM 03/10/2023 01:50:46 PM  03/10/2023

Bottom Channel Middle Channel

14614378

Reflevel 20.00dBm  Offset 187008 ® RBW "00kHz
At 243 SWT  1.07ms ® VBW 300kHz Mode Swieep
| |1 FrequengySweep

Ml 422dBm
247493110 GHz|
10 cB DIp 2
210790 Mz
i H11.900 dBiry . e Zavy .
H24.100 - e
A0 :
,"’ \\
I \
Eld - -
2 ! i
30d
Ji \\
! Al
! M
s ‘\
K, i
€0 db
70 db
| e 1001 pts 5000 ke Span 5.0 MHz
vessig.. (N % EEE
01:46:3L B 03/10/2023

Top Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Minimum 6 dB Bandwidth (continued)
Results: 8DH5 / SISO / Core 2

6 dB Bandwidth Limit Margin Result
(kHz) (kHz) (kHz)

Bottom 4211.000 2500 3711.000 Complied
Middle 4216.000 2500 3716.000 Complied
Top 4206.000 2500 3706.000 Complied

Channel

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 Frequengy Sweep
Ml -838dBm NIl -7.90dBm
240187200 GHz| 243387200
10 cB Difit 546 10 ¢ Difit 24
421100 MHz 421500 Mz
0 dB YA . — OdBr H1-1510 &8y o
Wy Yo T ~ Sl
\\/‘ ! W :Vy‘
Aod i - 10d e
A 4 i
/ \ re \
\
/ Wy 0 ! Vi
2 : Eld
v 7 |
\ i
! Y J 4
30 ! i 30 L i
30d ; 30d "
1 4
i ) 3\
4 5 40d -
; \ ; |
{ YA i \
TN WYLYaY F o SN o cren -
€0 db £0d
70 db 0d
| [ 1001 pts 0 WMHz/ Span 10.0 MHz | CEEER 1001 pts .0 Mbz] Span 10.0 MHz
vesig. [N & PEEE tesig. TEIENL % 2D
01:53:08 BM 03/10/2023 02:00:32 PM 03/10/2023

Bottom Channel Middle Channel

14614378

RefLevel 20,00dBm  Offset 18708 © RBW 100kHz

At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep
Ml -2.71dBm
247387200 GHz|
10 cB DIp 4
420500 MHz
0 B H1-1.500 dBfr e
#2250 L i -
1 A 7
/ 4
/ W
0 1] LY
Eld - C
r’/ \
an / i
30d 1
|
1 Y
b )
/ |
[
N, .
R
€0 db
70 db
| e 1001 pts 0 WMHz/ Span 10.0 MHz
wesviog.. TN <5 ESY
02:03:23 B 03/10/2023

Top Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Minimum 6 dB Bandwidth (continued)

Results: 4DH5 / Beamforming / Core 0

6 dB Bandwidth

Channel (kHz2)

Limit
(kHz)

Margin
(kHz)

Result

Bottom 2107.900

2500

1607.900

Complied

Middle 2112.900

2500

1612.900

Complied

2107.900

Top

2500

1607.900

Complied

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 FrequengySweep | |1 Frequengy Sweep
M| -434dEm M| -437dBm
240293110 GHz| 243992610 GHz|
10¢ Difit 24 10¢Bn Difit A5
210790 Mz 211290 Mz
) dbe ~ ~ 1780 dii ~
I | H1 1630 dbry = e = - 08 ALLE o W= 7
H24 110 B SO e 24370 cbm- A A e
/ . .
10d - 10d . :
7 Y |
A i s i
2 - Eld a <
7 - i N
J \ i Y
"’ \\ \\
30d d 30d
/| \ / Y
/ Y / \\
40 db / 40dBs ; '
/ i J N
I~ iy - ~ e,
4 - s Tt ]
5548 4 e 504
€0 db £0d
70 dBr 0d
| [ 1001 pts 5000 ke Span 5.0 MHz | CEEER 1001 pts 5000 ki Span 5.0 MHz
veeois. (NN weing. NN Y
11:44:59 AN 03/10/2023 11:55:07 M 03/10/2023

Bottom Channel

14614878
Reflevel 20.00dBm  Offset 187008 ® RBW "00kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep
| |1 FrequengySweep
Ml A432dBm
247492510 GHz|
106 iy -
210790 Mz
5 H11.720 dBoy e —~
dBm P S g
H2-4 38 clim- S RS
a0 - .
y
/ \
s i
Eld <
- / \\
30d ;
r/ “\
. / \
40d ; y
A i,
| o !
o h
e =
€0 db
70 db
| e 1001 pts 5000 ke Span 5.0 MHz
wesuing.. NN < U200
12:02:00 BM 03/10/2023

Top Channel

Middle Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Minimum 6 dB Bandwidth (continued)

Results: 4DH5 / Beamforming / Core 1

6 dB Bandwidth Limit Margin

Channel (kHz2) (kHz) (kHz2)

Result

Bottom 2112.900 2500 1612.900 Complied

Middle 2112.900 2500 1612.900 Complied

Top 2112.900 2500 1612.900 Complied

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 FrequengySweep | |1 Frequengy Sweep
Ml -429dBm NIl A24dBm
240292510 GHz| 243992610 GHz|
10 cB Difit 9548, 10 ¢ Difit A6
211290 Mz 211290 Mz
) H1910 dBiry p— ~ ) H1 1870 i e pans
dBm = < —a - = . = -
AN A Mo N o NN " / N ~
H24 50 GBS S —\n// B 24130 B VN SN 8
1 : 1 L
\ \
\ \
A i P
2 - BN 2 7 <
/ Y / |
3 3
/' \\ ‘\
’«' Y K \\
4 n 5 R 7 Ay
J 4 N
_— w e
P A e M R
o et e £ el
4 4
70 dBr 70 dBor
| [ 1001 pts 5000 ke Span 5.0 MHz | CEEER 1001 pts 5000 ki Span 5.0 MHz
(SR ||| weing. NI & ROY
11:43:25 AN 03/10/2023 11:49:54 AM 03/10/2023
14614878

Reflevel 20.00dBm  Offset 187008 ® RBW "00kHz
At 243 SWT  1.07ms ® VBW 300kHz Mode Swieep
| |1 FrequengySweep

Ml 375dBm
247492110 GHz|
10 cB DIp 4
211290 Mz
, H12430 dbiry P .
B T — - —
H2 3570 cBm- A et R g
b ~
10 . .
/” \\\
// b
Eld a ~
/ \\
304 4 T
r/ \\
404 - -
J v
P .,
—SWV\\ poes | Nl g
€0 dBnr
70 dBr
| e 1001 pts 5000 ke Span 5.0 MHz
[N 111 IR
12:00:21 BN 03/10/2023

Top Channel
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TEST REPORT

VERSION 1.0

SERIAL NO: UL-RPT-RP14614878JD02J

ISSUE DATE: 17 APRIL 2023

Transmitter Minimum 6 dB Bandwidth (continued)

Results: 8DH5 / Beamforming / Core 0

Channel

6 dB Bandwidth
(kHz)

Limit
(kHz)

Margin
(kHz)

Result

Bottom

4206.000

2500

3706.000

Complied

Middle

4206.000

2500

3706.000

Complied

Top

4201.000

2500

3701.000

Complied

14614378

RefLevel 20.00dBm  Offset 1360¢B © RBW “00kHz

o1:14:59 B 03/20/2023

At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep
MI[I] 801 dBm
240187200 GHz|
10¢ D1p1} 154
420500 MHz
0dBir H1-1.680 dBf e
A"
104 S
; \
\
i L
2 ' 1Y
Eld 7 5
’r/ \\
an it
30d /
i \
i Y
40 db
; \
! |
Al \
.59 dB = 5 = e
B o o]
€0 db
70 db
| [ 1001 pts 0 WMHz/ Span 10.0 MHz
weoing. I % PEO0

14614378

| |1 Frequengy Sweep

Reflevel 2000d8m  Offset 1360cB © RBW “00kHz
At 248 SWT1.07ms ® VBW 300kH: Mode Sweep

NIl -48dBm
10¢Bn D1p1} 104
4.20500 MHz|
D 1320 88y —
10d : -
- \
i I
. ; v
20 7 N
/ \\
an /’ i
30d
|
\
[
40dBs ke
/ |
AL i
Y 4o
51 dby S
by EHSVAS
£0d
0d
| 1001 pts .0 Mbz] Span 10.0 MHz
wesig.. NN % R
01:10:14 PM 03/10/2023

Bottom Channel

14614378

RefLevel 20,00dBm  Offset 18708 © RBW 100kHz

At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep
Ml -800dBm
247387200 GHz|
10¢ D1p1} 54
4.20100 Mz
0 dbm H1-1.70 dBin -
i I ,f,“'\\ TN o N - ¢“~f‘*¢'\\ s
i H2 210 b — i
0 7 =
/'/ \\ o
2 i n
Eld ; :
N
/ \
/ 4
30d / 3
i \
1 \‘\
40 db 7 T
{ |
o~ 4
R >
Y
€0 dBnr
70 dBr
| e 1001 pts 0 WMHz/ Span 10.0 MHz
veasing.. NN <% RO

12:56:25 BN 03/10/2023

Top Channel

Middle Channel
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TEST REPORT

SERIAL NO: UL-RPT-RP14614878JD02J
VERSION 1.0

ISSUE DATE: 17 APRIL 2023

Transmitter Minimum 6 dB Bandwidth (continued)
Results: 8DH5 / Beamforming / Core 1

6 dB Bandwidth Limit Margin
Channel (kHz2) (kHz) (kHz2) Result
Bottom 4206.000 =500

Middle 4206.000 2500
Top 4211.000 2500

3706.000 Complied
3706.000 Complied

3711.000 Complied

14614878 14614878
Reflevel 2000d8m  Offset 18,608 ® RBW 00 kHz Reflevel 2000d8m  Offset 18.60d8 ® RBW 00 kHz
At 248 SWT 707 ms ® VBW 300kH:z Mode Svieep At “2d8 SWT 707 ms ® VBW 300kH:z Mode Sweep
| |1 Frequengy Sweep
Ml  813dBm NIl -818dBm
240187200 GHz| 243387200
10 cBr Difit 2 10¢Bn Difit A6
420500 MHz 4.20500 Mz
0 dBor 03
H1-1780 dBin A A H1-2010 dB -
| AN e AL -0y |
H2.7.780 cBm— . Y S
10 dBor ; - 10d <
/,J i i
\ 4
i \a N
) W 20 ! Wy
2 i) .
\ / %
/ \
i | ! |
3 30 /
) |
1 N [ Y
n Y n K B
40d / \ 40d ; )
i / \
) 1 v \
) dbgr— - = e
poer i ST N
€0 db £0d
70 db 0d
| [ 1001 pts 0 WMHz/ Span 10.0 MHz | CEEER 1001 pts .0 Mbz] Span 10.0 MHz
v NN & YEEE tesig. TEIENL & Y2
01:13:38 BN 03/10/2023 01:09:09 PM 03/10/2023

Middle Channel
]

248 SWT 107 ms ® VBW 300kHz Mode Svizep

RefLevel 20,00dBm  Offset 18708 © RBW 100kHz
At

M| -847dEm
247385200 GHz|
10 cB DIp 154
421100 MHz
0o H1-1.830 dBin
10d =
\
I 4
I -
2 ! i
;
/
/ \\
3 ’/ \\
\
1 Y
. i y
40d 7 "
i \
/w’ \
S P g
ot
0d
70 db
| e 1001 pts 0 WMHz/ Span 10.0 MHz
vesig.. (N % EEE
12:55:05 B 03/10/2023

Top Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

4.3 Transmitter Maximum Peak Output Power

Test Summary:

Test Engineers: Matthew Botfield & Test Date: 10 March 2023
Miriam Thompson

Test Sample Serial Number: M2662LV76V

FCC Reference: Part 15.247(b)(3)

ISED Canada Reference: RSS-Gen 6.12 / RSS-247 5.4(d)

Test Method Used:

FCC KDB 558074 Section 8.3.1.1 referencing ANSI C63.10 Section
11.9.1.1 and Notes below

Environmental Conditions:

Temperature (°C): 19
Relative Humidity (%): 48
Note(s):

1.

Conducted power tests were performed using a signal analyser in accordance with ANSI C63.10 Section
11.9.1.1 with the RBW = DTS bandwidth procedure.

For 4DH5, the signal analyser resolution bandwidth was set to 3 MHz and video bandwidth of 10 MHz. A
peak detector was used, sweep time was set to auto and trace mode was Max Hold. The span was set
to 9 MHz. A marker was placed at the peak of the signal and the results recorded in the tables below.

For 8DH5, the signal analyser resolution bandwidth was set to 5 MHz and video bandwidth of 20 MHz. A
peak detector was used, sweep time was set to auto and trace mode was Max Hold. The span was set
to 15 MHz. A marker was placed at the peak of the signal and the results recorded in the tables below.

For beamforming modes, conducted power was measured on Core 0 & Core 1 and then combined using
the measure-and-sum technique stated in FCC KDB 662911 D01 Section E)1). For EIRP, the directional
antenna gain was added to the conducted output power.

The signal analyser was connected to the RF port on the EUT using suitable attenuation and RF cable.
An RF level offset was entered on the signal analyser to compensate for the loss of the attenuator and
RF cable.
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TEST REPORT

VERSION 1.0

SERIAL NO: UL-RPT-RP14614878JD02J

ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)

Results: 4DH5/ SISO / Core 1

Conducted Conducted Peak Marain
Channel Peak Power Power Limit ( dg) Result
(dBm) (dBm)

Bottom 7.8 30.0 22.2 Complied

Middle 7.8 30.0 22.2 Complied

Top 8.1 30.0 21.9 Complied

Conducted Declared . .
Channel Peak Power | Antenna Gain 55:; E"(adPBII'T':;"t M(ng)m Result
(dBm) (dBi)

Bottom 7.8 3.6 114 36.0 24.6 Complied
Middle 7.8 3.6 11.4 36.0 24.6 Complied
Top 8.1 3.6 11.7 36.0 24.3 Complied
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TEST REPORT

VERSION 1.0

SERIAL NO: UL-RPT-RP14614878JD02J

ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)

Results: 4DH5/ SISO / Core 1

14614878 14614878
Ref Level 20.00dBm  Offset 18.60d6 & RBW 3 MHz RefLevel 40.00d8m  Offset 18.60¢B ® RBW 3 Nz
Att 32d8 SWT  101ms @ VEW 10NHz  Mode Swieep At 3208 SWT  7.07ms ® VBW "0NHz Mode Sweep
| |1 Frequency Sweep
wif) 780 ¢Bm| mip 782 dBm|
2.403793 20 GHe| 243077520 Ghz|
30 dim 30dim
20 dim 20 dim
10 dBm " 10 B =
L—T ‘\\\ L — [
0 ém —
7 -
o e vl
0B e
20 dbrr 20 dim
30 dbrr 30 i
50 dbrr 50 dim
(G 1001 s 9000 Kt/ Span 90 MHz | | 1001 pts 9000 ke Span S0 Mz
v NN D - 1
02:47:43 B 03/10/2023 02:46:37 P4 03/10/2023

Bottom Channel

14614678

Ref Level 40.00dBm  Offset 187046 ® RBW 3 MHz
Att 32d8 SWT  101ms @ VBW 10MHz  Mode Svieep
1Pk View
wif) 3.08 dBm|
247591910 GHe|
30dBrr
20 d8rr
10 dnr ~
= W\\
[ —
-
20 db
40 d
2476 GH: 1007 pis 9000 kHa/ Span 9.0 MHz

J02:45:41 B 03/10/2023

Measuring...

o W00
i :

Top Channel

Middle Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)
Results: 8DH5 / SISO / Core 1

Conducted Conducted Peak Marain
Channel Peak Power Power Limit ( dg) Result
(dBm) (dBm)
Bottom 8.2 30.0 21.8 Complied
Middle 8.1 30.0 21.9 Complied
Top 8.3 30.0 21.7 Complied
Conducted Declared . .
Channel Peak Power | Antenna Gain 55:; E"(adPBII'T':;"t M(ng)m Result
(dBm) (dBi)
Bottom 8.2 3.6 11.8 36.0 24.2 Complied
Middle 8.1 3.6 11.7 36.0 24.3 Complied
Top 8.3 3.6 11.9 36.0 24 .1 Complied
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TEST REPORT

VERSION 1.0

SERIAL NO: UL-RPT-RP14614878JD02J

ISSUE DATE:

17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)

Results: 8DH5/ SISO / Core 1

14614878 14614878
Ref Level 40.00dBm  Offset 185046 ® RBW 5MHz Reflevel 400008m  Offset 18.60dB ® RBW S Whz
Att 32d8 SWT  101ms @ VBW 20MHz Mode Svieep At 3243 SWT 1.07ms ® VBW J0NHz Mode Sweep
Pk View | |1 Frequency Sweep
wif) 819 ¢Bm| mip 814 dBm|
24033850 G| 24402810 GHz
30 dBm- 30 dBm-
20 dBm- 20 dBm-
10 donr - 10ctm -
"] _\ L T
0 B - — dBnr ) — —

7 \ T
<10 dBm- 0 dBm- =
-20 dBm- -20 dBm-

-30 dBm- 30 dBm-

-40 dBm- 40 dBrr-

50 dBm- 50 dBm-

(CF2.404 GHz 1001 pts .5 MHz/ Span 15.0 MHz IKF 2441GHz 1001 pts. .5 MHz/ Span 15.0 MHz
Vesrne.. WUNNEN s 00 o NN T

j02:38:08 B 03/10/2023 02:43:42 P 03/10/2023

Bottom Channel

14614678

| [1 FrequencySweep

RefLevel 2000cBm  Offset 187006 @ RBW 5 MHz
Att 3268 SWT 101ms @ VEW 20NHz Mode Svieep

Wit
24755850 Gty

826 dBm|

30 dBm-

20 dBm-

10 dBor

0 B
o
e
L

<10 dBm-

-20 dBm-

-30 dBm-

-40 dBm-

50 dBm-

(CF 2.476 GHz

1007 pis

.5 MHz/

Spn 15.0 Mz

J02:44:51 B 03/10/2023

Measuring...

Top Channel

Middle Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)
Results: 4DH5 / SISO / Core 2

Conducted Conducted Peak Marain
Channel Peak Power Power Limit ( dg) Result
(dBm) (dBm)

Bottom 7.8 30.0 22.2 Complied

Middle 7.9 30.0 22.1 Complied

Top 7.8 30.0 22.2 Complied

Conducted Declared . .
Channel Peak Power | Antenna Gain 55:; E"(adPBII'T':;"t M(ng)m Result
(dBm) (dBi)

Bottom 7.8 0.6 8.4 36.0 27.6 Complied
Middle 7.9 0.6 8.5 36.0 27.5 Complied
Top 7.8 0.6 8.4 36.0 27.6 Complied
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)
Results: 4DH5 / SISO / Core 2

14614878 14614878
Ref Level 40.00dBm  Offset 187046 ® RBW 3 MHz Reflevel 400008m  Offset 18.70dB ® RBW 3 Whz
Att 32d8 SWT  101ms @ VBW 10MHz  Mode Svieep At 3243 SWT 1.07ms ® VBW ‘ONHz Mode Sweep
| |1 Frequency Sweep
wif) 780 ¢Bm| mip 7.36 dBm|
240413490 G| 244120580 Ghz|
30dBrr 30 dBr
20 d8rr 20 dBrm
10 dorr ! 10 ¢t ~
/f\\ L T
[
=
7 T - \\
0B 048 —
20 db 20dBrr
30dbm 30 dBrr
50 d 50 dBrr
2304 GHe 1007 pis 900.0 e/ Span 9.0 MHz | CREES 1001 pts 900.0kHz/ Span S0 MHz
Vesuing.. EINEND < i = _m;k
03:27:26 B 03/10/2023 03:26:32 P4 03/10/2023
14614878

RefLevel 2000cBm  Offset 1830dE @ RBW 3 iz
Att 3268 SWT 101ms @ VEW 10MHz Mode Svieep

mif  7768m|
247626070 G

30 dBm-

20 dBm-

10 dBor

0 cBm —

/ /!7“\
/

o .

-20 dBm-

-30 dBm-

-40 dBm-

50 dBm-

2476 GH: 1007 pis 900.0 e/ Span 9.0 MHz
Vesurng.. NI

03:25:15 B 03/10/2023

Top Channel

Page 41 of 79



TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)
Results: 8DH5 / SISO / Core 2

Conducted Conducted Peak Marain
Channel Peak Power Power Limit ( dg) Result
(dBm) (dBm)

Bottom 7.9 30.0 221 Complied

Middle 8.4 30.0 21.6 Complied

Top 8.4 30.0 21.6 Complied

Conducted Declared . .
Channel Peak Power | Antenna Gain 55:; E"(adPBII'T':;"t M(ng)m Result
(dBm) (dBi)

Bottom 7.9 0.6 8.5 36.0 27.5 Complied
Middle 8.4 0.6 9.0 36.0 27.0 Complied
Top 8.4 0.6 9.0 36.0 27.0 Complied
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)
Results: 8DH5 / SISO / Core 2

14614878 14614878
Ref Level 40.00dBm  Offset 187046 ® RBW 5MHz Reflevel 400008m  Offset 18.70dB ® RBW S Whz
Att 32d8 SWT  101ms @ VBW 20MHz Mode Svieep At 3243 SWT 1.07ms ® VBW J0NHz Mode Sweep
| |1 Frequency Sweep
wif) 791 ¢Bm| mip 837 dBm|
24043000 G| 244039 0 Gz
30dBrr 30 dBr
20 d8rr 20 dBrm
10 dBir 10 B -
[ —
/V’, .
. - ~.
T . - .
A0 b 10 dBrr
20 db 20dBrr
30dbm 30 dBrr
50 d 50 dBrr
2304 GHe 1007 pis 5 MHz/ Spn 15.0 Mz | CREES 1001 pts 5 MHz] Span 150 MFz
o . BB
nmm s - N D
03:22:25 B 03/10/2023 03:23:25 P 03/10/2023

Bottom Channel

14614678

RefLevel 2000cBm  Offset 1830d6 @ RBW 5 MHz

| [1 FrequencySweep

Att 3268 SWT 101ms @ VEW 20NHz Mode Svieep

Mif 837 Bm|
247528106ty

30 dBm-

20 dBm-

10 dBor

0 B

o

-20 dBm-

-30 dBm-

-40 dBm-

50 dBm-

(CF 2.476 GHz

1007 pis

.5 MHz/

Spn 15.0 Mz

03:24:27 B 03/10/2023

Top Channel

Middle Channel
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)

Results: 4DH5 / Beamforming

Conducted Conducted Combined Conducted
Channel Peak Power | Peak Power | Conducted Peak Margin Result
Core 0 Core 1 Peak Power | Power Limit (dB)
(dBm) (dBm) (dBm) (dBm)
Bottom 7.4 7.6 10.5 30.0 19.5 Complied
Middle 7.6 7.5 10.6 30.0 19.4 Complied
Top 7.4 8.2 10.8 30.0 19.2 Complied
Conducted Declared . .
Channel Peak Power | Antenna Gain 55:; E"(adPBII'T':;"t M(ng)m Result
(dBm) (dBi)
Bottom 10.5 5.9 16.4 36.0 19.6 Complied
Middle 10.6 5.9 16.5 36.0 19.5 Complied
Top 10.8 5.9 16.7 36.0 19.3 Complied
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TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)
Results: 4DH5 / Beamforming / Core 0

14614878 14614878
Ref Level 40.00dBm  Offset 185046 ® RBW 3 MHz Reflevel 400008m  Offset 18.60dB ® RBW 3 Whz
Att 32d8 SWT  101ms @ VBW 10MHz  Mode Svieep At 3243 SWT 1.07ms ® VBW ‘ONHz Mode Sweep
| [1 FrequencySweep Pk View | |1 Frequency Sweep
M| 783dBm
243091910 Ghz|
3 30 dbn
2 20 dbn
10 dBn 10 B o
B E— [
—"""] \ p— [
i ———— T ——— A 0w
. ™~
. // T~
-20 dB 20
S30dl 30
-40 dBm- 40 dBrr-
50 dBm- 50 dBm-
(CF2.404 GHz 1001 pts 900.0 kHz/ Span 9.0 MHz IKF 2441GHz 1001 pts. 900.0 kHz/ Span 9.0 MHz
T [
02:54:56 B 03/10/2023 02:58:22 P 03/10/2023

Bottom Channel Middle Channel

14614678

RefLevel 2000cBm  Offset 1870d6 @ RBW 3 Mz

Att 32d8 SWT  101ms @ VBW 10MHz  Mode Svieep
| [1 FrequencySweep Pk View
Mif 735d8m|
247613490 G|
304
n
10 dBr
//_’ﬂ\
¢
~_
N T~
|- 107
20 db
40 d
2476 GH: 1007 pis 900.0 e/ Span 9.0 MHz
Vesrng.. HUNNNN % U0
03:00:46 B 03/10/2023

Top Channel
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TEST REPORT

VERSION 1.0

SERIAL NO: UL-RPT-RP14614878JD02J

ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)

Results: 4DH5 / Beamforming / Core 1

14614678

RefLevel 2000cBm  Offset 18.50d6 @ RBW 3 MHz

14614373

RefLevel 4000d8m  Offset 136008 © RBW 3 ikz

Att 32d8 SWT  101ms @ VBW 10MHz  Mode Svieep At 3243 SWT 1.07ms ® VBW ‘ONHz Mode Sweep
| |1 Frequency Sweep
M| 7.47dm|
244111590 Ghz|
30 dBr 30 dbm
20 B 20 b
10 dBm ‘, 10 B "
1 ’\\ L T
0 cBm = danr
T
7 ~ e
1B 10-dBrm
20dBm 20 4B
30dBm 30 4B
50 dBm 50 4B
G 001 pis 9000 e/ | S 0T pts 000K/ Span 90 MHz
Vesurng.. NI ey NI SR
j02:53:05 B 03/10/2023 02:59:06 P 03/10/2023

Bottom Channel

14614678

RefLevel 2000cBm  Offset 1870d6 @ RBW 3 Mz
Att 3268 SWT 101ms @ VEW 10MHz Mode Svieep

Wit

30 dBm-

20 dBm-

10 dBir 5

e
—

-20 dBm-

-30 dBm-

-40 dBm-

50 dBm-

(CF 2.476 GHz 1001 pts 900.0 kHz/

J03:00:01 B 03/10/2023
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Transmitter Maximum Peak Output Power (continued)

Results: 8DH5 / Beamforming

Conducted Conducted Combined Conducted
Channel Peak Power | Peak Power | Conducted Peak Margin Result
Core 0 Core 1 Peak Power | Power Limit (dB)
(dBm) (dBm) (dBm) (dBm)
Bottom 8.1 8.5 11.3 30.0 18.7 Complied
Middle 8.2 8.2 11.2 30.0 18.8 Complied
Top 7.9 8.2 11.1 30.0 18.9 Complied
Conducted Declared . .
Channel Peak Power | Antenna Gain 55:; E"(adPBII'T':;"t M(ng)m Result
(dBm) (dBi)
Bottom 11.3 5.9 17.2 36.0 18.8 Complied
Middle 12.2 5.9 171 36.0 18.9 Complied
Top 11.1 5.9 17.0 36.0 13.0 Complied
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Transmitter Maximum Peak Output Power (continued)

Results: 8DH5 /| Beamforming / Core 0
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Ref Level 40.00dBm  Offset 185046 ® RBW 5MHz Reflevel 400008m  Offset 18.60dB ® RBW S Whz
Att 32d8 SWT  101ms @ VBW 20MHz Mode Svieep At 3243 SWT 1.07ms ® VBW J0NHz Mode Sweep
| [1 FrequencySweep Pk View | |1 Frequency Sweep
MI{ 813dBm| M| 821dBm
24033710 GHy| 24407000 GHz
304 30 dbr
0d 2dbr
10 dBr s 108 5
| \ o | ——
I~ \\
. . .
- e
= A0 d =
20 dm o
30dBy 30
50 d 50 dBrr
2304 GHe 1007 pis 5 MHz/ Spn 15.0 Mz | CREES 1001 pts 5 MHz] Span 150 MFz
Measwng.. ENNNED = ;‘ g Heasuring...  [NNNNENN & J};ggig
03:06:18 P 03/10/2023 03:05:07 Pu 03/10/2023

Bottom Channel Middle Channel

14614678

Ref Level 40.00dBm  Offset 187046 ® RBW 5MHz

Att 32d8 SWT  101ms @ VBW 20MHz Mode Svieep

| [1 FrequencySweep Pk View
wif) 7.88 ¢Bm|

247571500 Gty

-40 dBm-

50 dBm-

Span 15.0 Mz
T

(CF 2.476 GHz 1001 pts .5 MHz/

03:02:01 B 03/10/2023

Top Channel

Page 48 of 79



TEST REPORT SERIAL NO: UL-RPT-RP14614878JD02J

VERSION 1.0 ISSUE DATE: 17 APRIL 2023

Transmitter Maximum Peak Output Power (continued)

Results: 8DH5 / Beamforming / Core 1
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4.4 Transmitter Power Spectral Density

Test Summary:

Test Engineers: Matthew Botfield & Test Date: 10 March 2023
Miriam Thompson

Test Sample Serial Number: M2662LV76V

FCC Reference: Part 15.247(e)

ISED Canada Reference: RSS-247 5.2(b)

FCC KDB 558074 Section 8.4 referencing ANSI C63.10

Test Method Used: Section 11.10.2

Environmental Conditions:

Temperature (°C): 19
Relative Humidity (%): 48
Note(s):

1. Transmitter Power Spectral Density tests were performed using a signal analyser in accordance with
ANSI C63.10 Section 11.10.2.

2. The signal analyser resolution bandwidth was set to 3 kHz and video bandwidth 10 kHz. A Peak detector
was used, sweep time was set to auto and the trace mode was Max Hold. The span was set to 1.5 times
the measured DTS bandwidth. A marker was placed at the peak of the signal and the results recorded in
the table below.

3. The signal analyser was connected to the RF port on the EUT using suitable attenuation and RF cable.
An RF level offset was entered on the signal analyser to compensate for the loss of the attenuator and
RF cable.
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Transmitter Power Spectral Density (continued)

Results: 4DH5/ SISO / Core 1

Channel

PSD
(dBm / 3 kHz)

Limit
(dBm / 3 kHz)

Margin
(dB)

Result

Bottom

-11.2

8.0

19.2

Complied

Middle

-11.6

8.0

19.6

Complied

Top

-11.3

8.0

19.3

Complied
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Transmitter Power Spectral Density (continued)
Results: 8DH5 / SISO / Core 1

PSD Limit Margin Result

Channel (dBm / 3 kHz) (dBm / 3 kHz) (dB)

Bottom -14.2 8.0 22.2 Complied

Middle -14.0 8.0 22.0 Complied

Top -14.1 8.0 221 Complied
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Transmitter Power Spectral Density (continued)
Results: 4DH5 / SISO / Core 2

PSD Limit Margin

Channel (dBm / 3 kHz) (dBm / 3 kHz) (dB)

Result

Bottom -11.4 8.0 19.4

Complied

Middle -11.4 8.0 19.4

Complied

Top -11.4 8.0 19.4

Complied
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